



Dongguan ZRLK Testing Technology Co., Ltd.

試験報告書番号: Test Report No.	DSP24010969-1	頁: Page	Page 1 of 29
申請者: Applicant:	Shenzhen Honcell Energy Co., Ltd. 612, Bldg. A, Weidonglong Industrial Zone, Meilong Ave. 194 #, Longhua New District, Shenzhen, 518109 Guangdong, P.R. China		
製造者/輸入者: Manufacturer/ Importer:	Shenzhen Honcell Energy Co., Ltd. 612, Bldg. A, Weidonglong Industrial Zone, Meilong Ave. 194 #, Longhua New District, Shenzhen, 518109 Guangdong, P.R. China		
試験品: Test item:	Li-ion Polymer Rechargeable battery		
識別表示: Identification:	HCP494967PNFC	製造番号: Serial No.:	Engineering sample
申請受理番号: Receipt No.:	DSP24010969	申請受理日: Date of receipt:	2024-01-22
試験場所: Testing location:	Dongguan ZRLK Testing Technology Co., Ltd. Building 2, No.1, Technology 10th Road, Songshan Lake Park, Dongguan, Guangdong, China		
適用した試験基準: Test specification:	JIS C 62133-2:2020 ポータブル機器用二次電池の安全性－第2部:リチウム二次電池 JIS C 62133-2:2020 Safety requirements for portable sealed secondary cells, and for batteries made from them, for use in portable applications – Part 2: Lithium systems		
試験所: Testing Laboratory:	Dongguan ZRLK Testing Technology Co., Ltd. Building 2, No.1, Technology 10th Road, Songshan Lake Park, Dongguan, Guangdong, China		
試験結果: Test result:	上記試験品は、適合した。 The a. m. test item PASSED.		
試験者: tested by:	2024-03-28 Vincent Huang	照査者: checked by:	2024-03-28 Ekko Wang
	日付 Date	氏名 Name	署名 Signature
備考/Other Aspects:	電気用品安全法 –ポータブル機器用二次電池の安全性－第2部:リチウム二次電池 Electrical Appliance and Material Safety Law – Safety requirements for portable sealed secondary cells, and for batteries made from them, for use in portable applications – Part 2: Lithium systems		
略語: Abbreviations:	OK, Pass or P = 適合 F or Fail = 不適合 N/A or N = 該当せず	OK, Pass or P = passed F or Fail = failed N/A or N = not applicable	
この試験報告書は上記試験品に関するものであり、当該試験所の許可無しに、この試験報告書を抜粋し複写してはいけません。 また、この試験報告書は、当該製品又は類似製品に何れかの試験マークを附す権利を与えるものではありません。 This test report relates to the a. m. test item. Without permission of the test centre this test report is not permitted to be duplicated in extracts. This test report does not entitle to carry any test mark on this or similar products.			